
Nutrient Study for the South 
Wastewater Treatment Plant 

City of Iowa City 
Iowa City, Iowa 

Issued for Agency Review 
May 2016  
 
 
 
 
 
 
 
In association with 

 
 



Nutrient Study for the South 
Wastewater Treatment Plant 

City of Iowa City 
Iowa City, Iowa 

Issued for Agency Review 
May 2016 
 
I hereby certify that this engineering document was prepared by me or under my direct 
personal supervision and that I am a duly Licensed Professional Engineer under the 
laws of the State of Iowa. 
 

Jay M. Brady, P.E. 5/3/2016 

My license renewal date is December 31, 2017. 

Pages or sheets covered by this seal: Entire Report 

 
 
 
 
 
 
In association with 

©Stanley Consultants 2016 
[...]
Period 9:  March 14 – 31, 2016 (18 days) ............................................................................... 3-19 

Section 4 - Nutrient Removal Performance .................................................................................. 4-1 
MLE Operation Performance (Prior to A2O Optimization Trial) ............................................ 4-1 
A2O Optimization Trial Nutrient Removal Performance ......................................................... 4-2 
Statistical Performance Evaluation of A2O Operations............................................................ 4-6 

Section 5 - Supplemental Treatment Technologies ...................................................................... 5-1 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft ii Stanley Consultants  

Treatment Technologies ............................................................................................................ 5-1 
IMLR Pumping Expansion ....................................................................................................... 5-1 
Primary Sludge Fermenter ........................................................................................................ 5-3 
Ferric Chloride Addition ........................................................................................................... 5-3 
Cost Analysis ............................................................................................................................ 5-4 
Alternative Evaluation .............................................................................................................. 5-4 

Section 6 - Discussion and Recommendation ............................................................................... 6-1 
A2O Optimization Trial Influent Characteristics ...................................................................... 6-1 
A2O Optimization Trial Treatment Performance ..................................................................... 6-1 
MLE Operations Prior to A2O Operational Trial Treatment Performance .............................. 6-2 
Conclusions ............................................................................................................................... 6-2 
Recommendations ..................................................................................................................... 6-2 
Implementation Schedule .......................................................................................................... 6-3 
Closing ...................................................................................................................................... 6-3 

 

TABLES 

Table 2-1  SWWTP Historical Influent Flows and Loadings ....................................................... 2-1 

Table 3-1  SWWTP Influent Carbon and Nutrient Ratios ............................................................ 3-7 

Table 3-2  SWWTP Average Filtrate Recycle Loads (June 2015 – March 2016) ........................ 3-8 

Table 3-3  SWWTP Optimization Trial Secondary Treatment Configuration ........................... 3-11 

Table 4-1  SWWTP A2O Optimization Trial Nutrient Removal Performance   
(July 2015 – March 2016) ........................................................................................... 4-3 

Table 4-2  Calculations of Annual Average Effluent Limitations ................................................ 4-6 

Table 5-1  Treatment Technology Present Worth Costs ............................................................... 5-4 

Table 5-2  Treatment Technology Evaluation .............................................................................. 5-5 
 

FIGURES 

Figure 1-1  MLE Flow Schematic ................................................................................................ 1-3 

Figure 1-2  A2O Flow Schematic ................................................................................................. 1-3 

Figure 2-1  Combined Historical Influent Flow ............................................................................ 2-3 

Figure 2-2  Combined Historical Influent cBOD5 Load .............................................................. 2-4 

Figure 2-3  Combined Historical Influent TSS Load .................................................................... 2-4 

Figure 2-4  Combined Historical Influent NH3-N Load ............................................................... 2-5 

Figure 2-5  SWWTP Influent TN and TP Concentrations ............................................................ 2-6 

Figure 3-1  Nutrient Removal Optimization Trial Sample Locations ........................................... 3-3 

Figure 3-2  Influent Flow during Optimization Trial .................................................................... 3-4 

Figure 3-3  Influent cBOD5 and TSS Loading during Optimization Trial ................................... 3-5 

Figure 3-4  Influent NH3-N, TN, and TP Loading during Optimization Trial ............................. 3-5 

Figure 3-5  Influent TN and TKN Loadings during Optimization Trial ....................................... 3-6 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft iii Stanley Consultants  

Figure 3-6  Influent Temperature during Optimization Trial........................................................ 3-6 

Figure 3-7  Influent Alkalinity during Optimization Trial ............................................................ 3-7 

Figure 3-8  TN Concentrations during MLE Trial ........................................................................ 3-9 

Figure 3-9  TP Concentrations during MLE Trial ...................................................................... 3-10 

Figure 3-10  Aerobic SRT (aSRT) during Optimization Trial .................................................... 3-12 

Figure 3-11  Aeration Basin MLSS during Optimization Trial .................................................. 3-13 

Figure 3-12  SVI during Optimization Trial ............................................................................... 3-13 

Figure 3-13  Secondary Clarifier Solids Loading Rate during Optimization Trial ..................... 3-14 

Figure 3-14  RAS and IMLR Recycle Ratios (Q/Qinfluent) during Optimization Trial ............ 3-15 

Figure 3-15  Aeration Basin Loading during Optimization Trial ............................................... 3-16 

Figure 3-16  Anaerobic Selector P-Release Ratio during Optimization Trial ............................ 3-17 

Figure 3-17  Anoxic Zone Effluent NO3-N Concentration during Optimization Trial .............. 3-17 

Figure 4-1  TN Performance during MLE Trial ........................................................................... 4-1 

Figure 4-2  TP Performance during MLE Trial ............................................................................ 4-2 

Figure 4-3  Influent, Effluent, and TN Reduction during A2O Optimization Trial ...................... 4-4 

Figure 4-4  Influent, Effluent, and TP Reduction during A2O Optimization Trial ...................... 4-4 

Figure 4-5  Effluent NH3-N and NO3-N during A2O Optimization Trial ................................... 4-5 

Figure 4-6  Effluent TSS during A2O Optimization Trial ............................................................ 4-5 

Figure 4-7  Effluent TSS during A2O Optimization Trial ............................................................ 4-6 

Figure 4-8  Cumulative Log-Normal Distribution Plot of TN ...................................................... 4-7 

Figure 4-9  Cumulative Log-Normal Distribution Plot of TP....................................................... 4-7 

Figure 5-1  Theoretical NO3-N Reduction vs Total Recycle Flow .............................................. 5-2 

Figure 5-2  Iowa City WW Treatment Technologies Primary Sludge Fermenter ........................ 5-6 

Figure 5-3  Iowa City WW Treatment Technologies Ferric Chloride Chemical Feed System .... 5-7 
 

APPENDICES 

Appendix A - Calculated Annual Average Mass Limits ............................................................. A-1 
 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 1-1 Stanley Consultants  

Section 1 

Existing Treatment Facility 

General 
The City of Iowa City (City) South wastewater treatment plant (SWWTP) received a new 
National Discharge Pollutant Elimination System (NDPES) permit on May 1, 2014 from the Iowa 
Department of Natural Resources (IDNR).  The NPDES permit contains provisions consistent 
with the Iowa Nutrient Reduction Strategy (INRS) that requires the City to prepare and submit a 
report evaluating feasibility and reasonableness of reducing the amounts of nitrogen and 
phosphorus discharged to the Iowa River.  The overall goal of the INRS is to significantly reduce 
nutrient discharges through implementation of feasible operational and practical technological 
approaches.  The City retained Stanley Consultants, Inc. and Brown and Caldwell to prepare the 
nutrient study.  The study will include, per IDNR guidelines and NPDES permit provisions: 

• A description of the existing treatment facility and its capabilities for removing nitrogen 
and phosphorus. 

• A description and evaluation of operational changes to the existing facility that could be 
implemented to reduce the amounts of total nitrogen (TN) and total phosphorus (TP) 
discharged in the final effluent and the feasibility and reasonableness of each.   

• A description and evaluation of new or additional treatment technologies that would 
achieve significant reductions in the amounts of TN and TP discharged in the final 
effluent, with a goal of achieving annual average mass limits based on average wet 
weather (AWW) design flow equivalent to concentrations of 10 mg/L TN and 1 mg/L TP 
for plants treating typical domestic strength sewage (TN of 25-35 mg/L and TP of 4-8 
mg/L), or at least 66 percent reduction in TN and 75 percent reduction in TP. 

• A selection of the preferred method(s) for reducing TN and TP in the final effluent, the 
rationale for the elected method(s) and an estimate of the effluent quality achievable. 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 1-2 Stanley Consultants  

• A schedule for making operational changes and/or installing treatment technologies to 
achieve the projected effluent quality attainable. 

Existing Wastewater System 
The SWWTP is located approximately three miles southeast of the downtown in a predominately 
rural area, adjacent to the City’s soccer complex.  The original plant, constructed in 1990, was a 
complete mix activated sludge process with a design capacity of 5 million gallons per day (mgd).  
The plant was upgraded to achieve nitrification and partial denitrification, and expanded to a 
design capacity of 10 mgd in 2001.  

In 2014, the plant was upgraded a second time to accommodate additional flows and loads from 
the decommissioning of the City’s North WWTP (NWWTP) with a design AWW capacity of 
24.2 mgd.  The rated maximum month design process capacity is 32,658 pounds per day of five-
day carbonaceous biochemical oxygen demand (cBOD5) and 6,311 pounds per day of Total 
Kjeldahl Nitrogen (TKN).    

Liquid treatment units include a 17.6 million gallon influent equalization basin, influent lift 
station, screening, two vortex grit units for grit removal, five primary clarifiers, four, ten-cell 
activated sludge trains, two bio-augmentation re-aeration reactors (BAR), 25 mgd mixed liquor 
pumping station, six secondary clarifiers, and ultraviolet (UV) disinfection.  The treated 
wastewater is discharged to the Iowa River approximately four miles downstream of Iowa City. 

Solids processing includes thickening of waste activated sludge (WAS) prior to blending with 
primary sludge for stabilization by temperature phased anaerobic digestion.  Ferric chloride is 
added to the sludge equalization tank to minimize hydrogen sulfide formation.  The digested 
solids are dewatered with belt filter presses prior to storage in a cake storage facility and ultimate 
land application. High strength dewatering filtrate is routed to a high strength waste (HSW) 
equalization tank prior to returning to the liquid stream at the aeration basins. The processed 
solids meet the Class A/I criteria. 

Performance Evaluation 
In the 2014 expansion, the activated sludge system trains were lengthened by adding two 
additional cells for a total of ten cells.  The two additional cells per train are double the length of 
the original cells.  New aeration blowers and air diffusers were added to accommodate additional 
air demand and improve dissolved oxygen control to each cell.  Additional mechanical mixers 
were added as well as side stream bioaugmentation treatment, aka BAR.  The original internal 
mixed liquor recycle was replaced. 

The BAR process utilizes a portion of the return activated sludge (RAS) to treat high strength 
waste such as belt filter press filtrate generated by dewatering anaerobically digested sludge.  The 
reactors primary purpose is to fully nitrify the filtrate and grow nitrifying bacteria that are 
discharged into the aeration basin increasing overall nitrifier population and improving/stabilizing 
nitrification during cold weather periods.  The design flow scheme includes an anoxic selector 
zone to improve sludge quality.  Each basin was intended to operate with the first two cells 
without aeration to facilitate anoxic conditions and the remainder of the basin to be aerated.  
Internal mixed liquor recycle (IMLR) is pumped via a pump station which routes recycle mixed 
liquor flow to Cell 1.    



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 1-3 Stanley Consultants  

The design also included capabilities to operate in an anaerobic/anoxic/aerobic (A2O) mode to 
facilitate biological TN and TP removal.  Under A2O operations, IMLR is routed to Cell 3 
creating an anaerobic selector (Cells 1 and 2) and anoxic zone (Cells 3 and 4).  Under the MLE 
mode, the BAR effluent is routed to Cell 1 to provide additional nitrates to the anoxic zone and 
when in A2O mode the high nitrate recycle is routed to Cell 5.  Figure 1-1 shows the MLE flow 
scheme designed with flexibility indicated.  Figure 1-2 presents the A2O mode flow schematic. 

 
MLE Flow Schematic 

Figure 1-1 

 

 

 

 

 

 

 

 

 
 

A2O Flow Schematic 
Figure 1-2 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 1-4 Stanley Consultants  

The 2014 expansion also included expanding the capacity of the influent equalization basin and 
the HSW equalization tank.  The earthen influent equalization basin size increased from 5 million 
gallons to 17.6 million gallons capacity.  When the plant flows reach 30 mgd, flows above 30 
mgd are diverted to the equalization basin.  The diverted flow is gradually bled back to the 
influent pump station once influent flows have subsided.  The HSW tank is an elevated steel tank 
that stores the HSW before it is conveyed to the BAR or aeration basins for treatment.  The tank 
allows the HSW to be discharged into the BAR or the primary effluent at a constant, controlled 
rate.  Both the EQ basin and the HSW tank minimize spikes in flows and loads that may 
negatively affect the biology within the secondary treatment process. 

 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 2-1 Stanley Consultants  

Section 2  

Historical Flow and Load Data 

Influent Flow and Loadings 
In February of 2011, Stanley Consultants and Brown and Caldwell published the Facility Plan 
for Expansion of South Wastewater Treatment Plant (Facility Plan) which provided the basis 
for expanding the South WWTP (SWWTP) capacity and abandoning the NWWTP.  The Facility 
Plan defined the SWWTP influent design flows and loadings based upon the combined flows and 
loadings from the SWWTP and NWWTP from January 1, 2006 through July 2010 along with 
future growth projections.  Similarly, this analysis defines the “current” SWWTP influent flow 
and loading data as the combined SWWTP and NWWTP flows and loadings (up to the NWWTP 
[...]
Increasing the RAS flow rate beyond 50 to 60% of the influent flow is not recommended as the 
higher RAS recycle rates will return DO and NO3-N to the anaerobic selector negatively 
impacting EBPR performance. 

The IMLR system provided in the 2012 expansion economically increased IMLR flow by taking 
advantage of unused internal piping originally envisioned as ability to feed RAS into cells 1, 2, 3, 
or 4.  This original RAS feed piping is smaller diameter and limits the overall ability to increase 
the IMLR flow capacity.  Increasing the IMLR capacity to 3 or 4 times Year 2025 or 2040 
influent flows would require replacement of the existing IMLR system.  The concept developed 
during the facility planning was to provide submersible pumps with VFDs for each train with 
individual return headers with valved discharges for flexibility in discharge to cells 1, 2, 3, or 4.  
Increasing IMLR capacity may be required if the plant approaches its rated flow and design TKN 
capacity or if wastewater characteristics change resulting in difficulty in meeting TN reduction 
requirements. 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 5-3 Stanley Consultants  

Primary Sludge Fermenter 
If the amount of readily biodegradable chemical oxygen demand (COD) or volatile fatty acids 
(VFAs) are limiting BNR performance, one method to add readily biodegradable substrate to 
either the anaerobic or anoxic zone is to ferment primary sludge creating VFAs and then route the 
elutriated VFAs back to the main liquid stream.  Running in A2O mode during the operational 
trial demonstrates the plant’s ability to meet current IDNR TN and TP reduction guidelines and 
no additional technology is necessary.  However, the operational trial period TN discharge 
concentration is 90% of the “probable” TN concentration limit and if the wastewater 
characteristics change resulting in poor TP or TN removal, if influent flows increase to a 
significant percentage of the plant’s hydraulic capacity, or if nutrient limits tighten, a fermenter 
can be implemented to provide additional carbon/VFAs if needed.  If treatment performance 
suggests a fermenter is needed to increase the readily biodegradable carbon to the BNR system, 
site sampling and testing would be required to estimate actual fermenter performance and the 
effects on the performance of the A2O process. 

An acetic acid feed system is another alternative to add VFAs if needed for EBPR.  Acetic acid is 
most effective when consistently fed.  For this reason, acetic acid is not suggested for intermittent 
feeding in response to short term wastewater changes.  Other readily biodegradable carbon such 
as methanol, ethanol, or MIrco-C could be used for TN reduction if needed.   

The fermenter would be constructed north of the blower building to minimize site piping between 
the clarifiers and the fermenter.  An alternate location north of the primary clarifiers has 
underground utilities that would need to be relocated to facilitate installation.  Figure 5-1 presents 
the proposed location of the fermenter.  The site north of the blower building is the closest 
location to the primary clarifiers without encroaching on underground site utilities.  The 
fermenter would have a minimum diameter of 55 feet with a side water depth of 14 feet.   

The primary sludge would be drawn off the main primary sludge line and redirected to the 
fermenter.  The fermenter would provide mixing and a solids retention time of 3-6 days.  VFAs 
would be released within the fermenter by recycling thickened primary sludge back to the 
thickener influent.  The VFAs elutriated through the sludge recycling are then routed to the 
primary clarifier splitter box or to the aeration basin anoxic zone if needed for denitrification 
either through a supernatant stream or the fermented sludge return line.  A pump vault would be 
constructed adjacent to the fermenter that would allow fermented sludge to either be pumped 
back to the primary clarifier splitter box or be fed back into the main primary sludge line to the 
digesters.   

Ferric Chloride Addition 
A Ferric Chloride (FeCl3) chemical feed system would be installed at the end of the aeration 
basin to reduce effluent TP discharge.  The plant meets current IDNR guidelines for TP removal 
under the both MLE and A20 processes under current loading conditions.  However, if the 
wastewater characteristics change resulting in higher influent phosphorus, lower VFAs, or if 
phosphorus limits tighten, a ferric chloride chemical feed system can be implemented.  The ferric 
feed system would consist of two 5,000 gallon bulk liquid storage tanks with containment and 
metering pumps located outside near the aeration basin.  The metering pump system would utilize 
two adjustable speed positive displacement metering pumps to feed the 37 percent ferric chloride 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 5-4 Stanley Consultants  

solution to the aeration basin discharge allowing flow paced chemical dosing.  With an assumed 
iron to phosphorus mass ratio of 4:1 and with a reduction of 1 mg/L phosphorus, approximately 
350 gallons per day of ferric chloride would be used at average day flow conditions.  If treatment 
performance suggests a ferric chloride system is needed, site sampling and testing would be 
required to estimate actual chemical dosage required. 

The chemical storage tanks and feed pumps would be constructed on the southeast side of the 
aeration basins.  Figure 5-2 presents the proposed location of the ferric chloride feed system.  
Storage tanks would be approximately 8.5 feet in diameter and 12 feet high.  Chemical pumps 
would be installed in a weatherproof enclosure.  Exposed piping would be heat traced and 
insulated or tank heaters provided for cold weather operation.   

Cost Analysis 
A present worth cost analysis has been developed for both treatment technology alternatives.  
Construction cost estimates and annual operation and maintenance costs were developed for each 
alternative.  The present worth values for annual operating and maintenance costs were developed 
using an interest rate of three percent over a period of 20 years.  Table 5-1 summarize the 
treatment technology alternatives and the costs. 

Table 5-1  Treatment Technology Present Worth Costs 

Alternative Description 20-Year Present Worth 
Cost 

1 IMLR Capacity Increase $2,500,000  

2 Primary Sludge Fermenter $5,000,000 

3 Ferric Chloride Feed System $3,000,000 

Source:  Stanley Consultants, Inc. 

 

Present worth cost for IMLR capacity increase is estimated to be $2,500,000 with 20 year present 
worth of the pump power cost being a significant contributor to the overall cost. 

Present worth cost to construct a fermenter with cover and odor control, pumps and piping, plus 
maintenance, would be approximately $5,000,000.  The fermenter would be anticipated to be 
equipped with a cover and odor control system.   

Present worth cost for the ferric chloride feed system is approximately $3,000,000.  A majority of 
the cost is due to the purchase of ferric chloride.   

Alternative Evaluation 
Table 5-2 summarizes whether each supplemental treatment alternative is practical, feasible to 
construct, and reasonable to implement.   



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 5-5 Stanley Consultants  

Table 5-2  Treatment Technology Evaluation 

Alternative Practical Feasible Reasonable 

1 Yes Yes No 
2 Yes Yes No 

3 Yes Yes No 

Source: Stanley Consultants, Inc. 
 

The supplemental treatment alternatives are practical and reliable technologies that are commonly 
used at wastewater treatment facilities.  The SWWTP can implement the technologies onsite 
without much modification to their treatment operations.  However, the SWWTP can meet IDNR 
guidelines for TP and TN reduction at current loadings and wastewater characteristics and 
alternative treatment technologies are not currently needed.   

Some the technologies will likely need to be implemented if the design loads especially TKN are 
realized or if wastewater characteristics significantly change.  If these conditions develop and the 
current process configuration cannot meet the final nutrient limits added to the City’s NPDES 
permit via permit amendment, then implementation of one or several of these supplemental 
technologies would be reasonable to implement. 



I 0 50 10025
Feet

FIGURE 5-1
IOWA CITY WW 

TREATMENT TECHNOLOGIES
PRIMARY SLUDGE FERMENTER

INFLUENT 
PUMPING
STATION

GRIT
DEWATERING

BUILDING

VORTEX
GRIT TANKS

PRIMARY
CLARIFIERS

PRIMARY
SPLITTER

BOX

PRIMARY
SLUDGE

FERMENTER

AERATION
BASINS



I 0 75 15037.5
Feet

FIGURE 5-2
IOWA CITY WW

TREATMENT TECHNOLOGIES
FERRIC CHORIDE CHEMICAL 

FEED SYSTEM

PRIMARY
CLARIFIERS

SECONDARY
CLARIFIERS

UV DISINFECTION

AERATION
BASINS

FEED PUMP
ENCLOSURE

FERRIC 
CHLORIDE

TANKS



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 6-1 Stanley Consultants  

Section 6 

Discussion and Recommendation 

Since EBPR in the A2O configuration has not performed optimally during the operational trial 
and a previous full-scale testing period in June and July 2010, a second operating trial operating 
in the MLE mode to optimize TN reduction and evaluate TP removal with and/or without 
increasing ferric chloride addition to the sludge storage tank upstream of the belt filter presses is 
recommended.  This mode of operational offers much simpler plant operations and ability to meet 
target TN and TP reduction criteria.  Data collected during the operational trial suggests treating 
the dewatering feed/recycle could reduce the effluent TP discharges by up to 1.0 mgP/L if all 
phosphate is bound in particulate form.  Increasing the IMLR flow to extent existing system 
allows is recommended during the trial to maximize TN reduction. 

A2O Optimization Trial Influent Characteristics 
Influent loadings during the optimization trial period were representative of “current” loadings.  
Overall, the influent characteristics were more favorable for BNR than long-term 
historical/Facility Plan design conditions.  Due primarily to higher influent cBOD5 loadings, the 
influent cBOD5:TKN and cBOD5:TP ratios were greater than the Facility Plan design basis 
providing more organic carbon for nutrient removal.  Influent maximum month and maximum 
day flows of 13 mgd and 19 mgd (December 14, 2015) respectively are significantly lower than 
the historical average wet weather flow (18 mgd) and maximum day flow (29 mgd) which also 
promotes better BNR treatment performance.  Similarly, the minimum month influent 
temperature of 15 °C is three degrees warmer than the basis of design.  The warmer wastewater 
temperature will also favor better nitrification and BNR treatment performance.  Future changes 
can easily alter the performance of the nutrient removal systems at the SWWTP and should be 
considered for future permit requirements. 

A2O Optimization Trial Treatment Performance 
Operating in the A2O mode, the plant reduced TN and TP discharges by 74% and 82%, 
respectively on an average basis meeting the target nutrient removal treatment goals.  Operating 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 6-2 Stanley Consultants  

data suggest the EBPR system was operating in an unstable condition as the anaerobic selector 
PO4-P release, which is one indicator of EBPR process stability, was lower than expected.  Based 
on a typical phosphorus content in a non-EBPR activated sludge of 2% (TP:MLVSS), the solids 
wasted from a conventional secondary treatment system account for a 33% reduction in TP.  
Assuming that TP is reduced by 25% across the primary clarifiers as observed in the SWWTP 
wastewater characterization in 2010 (Technical Memorandum Number 2 – South Plant 
Wastewater Characterization and BioWin Calibration, Brown and Caldwell, April 6, 2011), a 
total TP reduction of 58% is achieved under non-EBPR activated sludge operations.  To achieve 
82% TP reduction, the wasted solids phosphorus concentration needs to be increased to just shy 
of 3.5% which suggests some EBPR activity, but not a significant amount. 

MLE Operations Prior to A2O Operational Trial Treatment Performance 
Operating in the MLE mode from June 2014 to December 2014, the plant reduced TN and TP 
discharges by 75% and 72%, respectively on an average basis meeting the target nutrient removal 
treatment goal for TN but slightly below the target nutrient removal goal of 75% for TP. 

Conclusions 
The following conclusions can be derived from the operational trial data: 

• Influent wastewater characteristics during the A2O trial were better than historical and the 
design conditions, namely the wastewater temperature is slightly warmer and the 
wastewater contains more carbon improving TN and TP reduction. 

• A2O operating mode appear to be capable of meeting the anticipated TN and TP 
reductions/limits under current load and wastewater characteristics. 

• MLE operating mode was very close to meeting both TN and TP removal goals falling 
slightly below the TP goal.  Additional trialing should be performed to optimize the 
performance of MLE to determine whether this process can meet both nutrient reduction 
targets. 

• EBPR in the A2O process is not performing to the levels that would normally be expected.  
This sub-optimal performance is consistent with facility planning full scale testing and 
model predictions. 

• Investment in additional nutrient reduction technologies such as increasing IMLR 
capacity, increasing VFAs via fermenter or acetic acid feed, or addition of ferric chloride 
is not warranted at this time. 

• Investment in additional nutrient reduction technologies will likely become necessary if 
wastewater characteristics change and performance declines, or as the plant approaches its 
rated flow and nutrient load capacity. 

Recommendations 
Since EBPR in the A2O configuration has not performed optimally during the operational trial 
and a previous full-scale testing period in June and July 2010, and data suggests the MLE mode 
has the potential to achieve the required reductions under current load conditions, a second 
operating trial while operating in the MLE mode to optimize TN and TP removal is 
recommended.   



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft 6-3 Stanley Consultants  

Increasing the IMLR flow to extent existing system allows is recommended during the trial to 
maximize TN reduction.   

Implementation Schedule 
While the plant was able to meet the nutrient performance requirements using A2O mode, MLE 
operation would be preferred given the unstable EBPR performance in the Operational Trial and 
previous 2010 full-scale testing.  Thus, the City proposes to trial the MLE mode and submit a 
report addendum to the IDNR prior to development of nutrient standards for inclusion in a 
NPDES permit amendment.  The SWWTP staff will change their operations to the MLE mode 
and perform data collection for a 12 month trial period to capture warm and cold temperature 
periods.  Filtrate phosphorus returned to the aeration basin will be measured to assist in 
determining possible P sequestering or recovery from the filtrate.  The data in MLE mode will be 
analyzed and compared to the A2O mode results giving staff a more even comparison of 
performance.  A supplemental report containing the results of the 12 month trial can be submitted 
within 3 months of trial completion. 

Closing 

Respectfully submitted, 

Stanley Consultants, Inc. 

Brown and Caldwell 

Prepared by  

 Candice Bark, P.E. 
Environmental Engineer 

  

 Lloyd Winchell, P.E. 
Environmental Engineer 

Reviewed and   

Approved by Jay Brady, P.E. 
Principal Environmental Engineer  

  

 Donavan Esping, P.E. 
Principal Environmental Engineer 

 



CLB:mrh:PW:DS1:Inf:26291:07:Study:Draft A-1 Stanley Consultants  

Appendix A 

Calculated Annual Average Mass Limits 

 



Composite Date

Total 

Phos     

as  P

Total 

Nitrogen 

as N Ln(P) Ln(N)

Cumulative 

Log-Normal 

Dist 

Function